# **TREATMENT OF DRUG-SUSCEPTIBLE TUBERCULOSIS IN CHILDREN / ADOLESCENTS <16 YEARS**

Published March 2025, Version 1

#### NON-SEVERE TB, SEVERE PULMONARY TB AND EXTRAPULMONARY TB excluding TB meningitis / central nervous system (CNS) TB / miliary TB

NON-SEVERE TB = intrathoracic lymph node TB without airway obstruction; simple TB pleural effusion, isolated perihilar opacities, consolidation involving less than an entire lobe with no cavities or miliary pattern, or isolated cervical lymph node TB. <u>SEVERE PULMONARY TB</u> = children & adolescents <16 years who

	don	of meet the criter	a for non-se	vere i E	5				
TB DRUG DOSING CHART FOR CHILDREN/ADOLESCENTS <16 YEARS WITH CONFIRMED OR CLINICALLY DIAGNOSED DRUG-SUSCEPTIBLE NON-SEVERE TB, SEVERE PULMONARY TB AND EPTB excluding TB meningitis / central nervous system (CNS) TB / miliary TB								Target dose, range and maximum doses	Isoniazid (H): 15-20 mg, maximum dose 450 m Rifampicin (R): 22.5-30 m maximum dose 900 m
Treatment	Intensive ph	ase		Continua	ation pha	se <sup>*</sup>	Treatment	Formulation	HR
phase	Once daily, 7 days	s a week	On	ce daily,	7 days a	week	phase		50/75 mg
•			Non-	Severe	e PTB & Bone &			Body	dispersible tablet (scor
Duration	2 months	2 months		most	t EPTB	joint TB	Duration	(kg)	50/75 mg/4 ml
			2 months 4 r		onths	10 months			suspension <sup>1</sup>
Target dose	Isoniazid (H): 1	mpicin (R): 15 (10 - 20) mg/kg:			Target dose	<2	24 - 11 - 12 - 11		
(range)	Pyrazinamide (Z): 3	35 (30 – 40) mg/kg; I	Ethambutol (I	E): 20 (1	5 – 25) m	g/kg	(range)	2 - 2.9	<u> </u>
	HRZ E							3 3.5	<3 months: 1 ½ tablets
Formulation	50/75/150 mg	- HR 50/75 mg dispersible tablet (scored) OR			Formulation	4 - 4.9	≥3 months: 2 tablets		
	dispersible tablet (scored) (not scored) OR OR					5 - 5.9	2 ½ tablets		
Body weight					Body weight	8-89	3 tablets		
(Kg)	50/75/150 mg/4 ml	50/7	75 mg/4	ml suspe	ension <sup>1</sup>	(Kg)	9 - 9.9	3 ½ tablets	
	suspension	Suspension	ut a duica					10 - 11.9	4 tablets
~2	1/ tablat	Obtain expe		1/	tablat		< <u>2</u>	12 - 12.9	4 1/ tablete
2-2.9	$\frac{3}{2}$ (dDlet	1 F ml		/2 3/ tab	$\frac{1}{10000000000000000000000000000000000$		2-2.5	13 - 14.9	4 ½ tablets
3-3.9	74 tablet (3 mi)	1.5 ml		74 LdD	tablat		3-3.9 1-7.9	16 - 16.9	5 (45)(615
4-7.9	1 tablet	2.5 ml		2+			4-7.3 9-11 0	17 – 17.9	6 tablets
8-11.9	2 tablets	<sup>3</sup> / tablet or 6 ml		21			12_15.0	18 - 19.9	7.11.1
16 24 0		1 tablet or 9 ml		3 L			16-24.9	20 - 24.9 25 - 29.9	/ tablets
10-24.5			Choos	se one of	the helow	ontions	10 2415	30 - 34.9	HR
≥25	HRZE (75/150/400/275	5 mg) tablet <sup>#</sup>	HR 75/15	0 mg	HR	150/300 mg	≥25	35 - 39.9	150/300 mg tablet
			tablet			tablet		40 - 49.9	3 tablets
25 – 29.9	2 tablets		2 tablets		1 tablet	t 25 – 29.		<sup>#</sup> If ethionamide is ou	it of stock, phone the hotline (08)
30 - 34.9	3 tablets	3 tablets		3 tablets -			30 - 34.9	<sup>▲</sup> In children with con	nplex disease, where treatment i
35 - 64.9	4 tablets		4 tablets	4 tablets 2		2 tablets 35 – 64.9		dysfunction (includir	ng HIV), it is recommended that t sture (IP) should be done in all ch
≥65	≥65 5 tablets			5 tablets -			≥65		
ity Criteria for Si	hortened Regimen; <sup>#</sup> Please note dosir	ng bands for HRZE differ	from adult dosin	g bands	IIdgi IUSIS di	iu response to the	Tapy - See Eligibil-	Note: Chil	tablets so as to avoid
*									
ASSES	SING ELIGIBILITY OF CHILDR	REN AND ADOLESC	ENTS FOR SI		NED TB T	REATMENT R	EGIMEN		AL SUSPENSION:
			t regimen, trea	it for star				administer all of the sus	spension to the child orally or via nasc
Clieble	SCENARIO I: CAR AVA							3 ml, discard unused su	spension. Make a new suspension w
	3 months to < 16 years at start of TB	treatment	RIA ARE IVIET:		OF THE	BELOW CRITER	IA ARE MET:	prepare a concentrat	tion of 400 mg/8 ml (50 mg/ml).
• DS-F	PTB or cervical TB lymphadenitis (pres	sumed or confirmed with	no evidence of		• Age	3 months to < 8	ears at start of TB	suspension with each d	ose. <b>mg/8 ml):</b> Crush 1 x 500 mg nyra
EPTE	B other than lymphadenitis)	nont)			trea	atment	lymphadapitic	500 mg/8 ml (62.5 mg/ml). Administer required dose a	
	danger signs** indicating severe illnes	ss at presentation		s .	pre	esumed or confirm	red with no evi-	<sup>dose.</sup> <sup>4</sup> Ethionamide (250 m	ng/8 ml): Crush 1 x 250 mg ethior
No s	severe acute malnutrition			OS	der	ice of EPTB other t	han lymphadeni-	250 mg/8 ml (31.3 m	g/ml). Administer required dose
	asymmetric or persistent wheezing	preceding 3/12 AND on	ART for $> 3/12$	N S	• Firs	t episode of TB (n	o previous TB	uose.	
• No r	respiratory sample that is AFB smear p	positive <sup>a</sup>	ART 101 > 37 12	DIA	trea	atment)	l'antina anuna		ORAL C
Eligible for treatment chartening if NONE OF THE FOULOWING ARE					illne	• No danger signs - indicating severe illness at presentation Oral corticosteroids (prednisone 2 mg/kg orally			
PRESE	NT:		C AIL		• No	severe acute malr	utrition	weeks) are recomm	nended in children with miliary or pseudo-abscess with surrou
Com	nplicated intra-thoracic lymph node TI	B (i.e., airway compressi	on or deviation		• No	asymmetric or per	rsistent wheezing		
e Cons	solidation $\geq 1$ lobe				• No	respiratory sample	e that is AFB smear	PYR	IDOXINE PROPHYL
e Com	pplicated pleural effusion (loculated e	ffusion, empyema or pre	eumothorax)		pos	itiveª		CALHIV, malnouris	hed children, breastfed infant
· De Milia	ary pattern				Eligible	for shorter trea	tment if ALL	with TBM/miliary	TB) should receive pyridoxine
e Cavities BELOW CRITERIA ARE MET:							<pre>cose: Pyridoxine ( &lt;6 kg: 6.25 mg/d ()</pre>	% x 25 mg tablet); <b>≥6 kg but &lt;</b>	
	e for shorter treatment if ALL BEL	LOW CRITERIA ARE M	ET:			herent to treatme <b>DNTH 1:</b> All TB sig	nt 15 & symptoms		
<ul> <li>Adherent to treatment</li> <li>MONTH 1: All TB signs &amp; symptoms improved</li> <li>MONTH 4: All TB signs &amp; symptoms resolved<sup>b</sup> and appropriate/improving weight</li> <li>MONTH 4: All TB signs &amp; symptoms resolved<sup>b</sup> and appropriate/improving weight</li> </ul>								TREATMENT OF	
							ns & symptoms	after previously interrupting ART should be initiated	
trend   weight trend								to a DTG-containing regimen sh	
<sup>a</sup> Routine smears for AFB are not recommended as part of the diagnostic work-up. However, if there is an AFB smear positive result on								TB DIAGNOSED	
any respiratory	any respiratory sample, the child is not eligible for treatment shortening. FNA smear positivity is not an exclusion. <sup>b</sup> If cervical peripheral								IB DEVELOPS WHILE ON
In the lymph nodes and arrangement or complications, acrossibly if TB was not bestariologically confirmed refer for further investigations of the lymph nodes and arrangement or complications arrangement of the lymph nodes and arrangement of the lymph nodes and arrangement of the lymph nodes and arrangement of the lymph nodes are shown in the lymph nodes and arrangement of the lymph nodes are shown in the lymph nodes ar								ART should be continued thr	
(biopsy or aspiration) to exclude other diagnoses.								adherence, do VL and do CD4	
as TB treatment On dolutegravir-based								On dolutegravir-based regin	
DANGER SIGNS NEEDING URGENT ATTENTION:							than once daily. Refer to Ant		
	Adapted from the WHO Chapter 15: Resp	biratory System of the STG an	d EML for paediatric	hospitals in	n SA, 2023	anu		weeks)	On atazanavir/ritonavir or d
General danger	r signs Signs of severe resp	iratory Signs of so	evere dehydrati	ion	Signs o	f meningitis (any	of the following)		Rifampicin reduces LPV/r
breastfeed	Chest indrawing	• Uncor	scious or lethar	gic	<ul> <li>Bul</li> </ul>	ging fontanelle		• If TBM/CNS TB:	• LPV/r solution or pellets
Vomiting eve	• Stridor in calm chil	ld • Sunke	n eyes		• Res	tless, continuous	ly irritable	defer starting	but add additional ritona
	Oxygen saturation     or lethargic room air	• Unabl	e to drink or dri	nking poo	(any of	the following)		ARI UNTI 4 Weeks	• Lrv/r tablets: Double do

- Any signs of shock
- Central cyanosis
- Skin pinch goes back very slowly (any of the following) Severe palmar pallor
  - Hb <7 g/dl

**TB MENINGITIS / CENTRAL NERV** 

### TB DRUG DOSING CHART FOR CHI

WITH CONFIRMED/PRESU TB MENINGITIS / CENTRAL NERV

Single phase of treat

Once daily, 7

	•			
Target dose,	Isoniazid (H): 15-20 mg/kg,	Pyrazinamide (2		
range and	ange and maximum dose 450 mg			
maximum	Rifampicin (R): 22.5-30 mg/kg,	maximum dose		
doses	maximum dose 900 mg			
Formulation	HR	Z		
	50/75 mg	500 mg		
Body	dispersible tablet (scored)	<ul> <li>tablet (scored</li> </ul>		
weight	OR	OR		
(kg)	50/75 mg/4 ml	500 mg/8 ml		
	suspension <sup>1</sup>	suspension <sup>3</sup>		
<2	Obta	in expert advice		
2 – 2.9	¾ tablet (3 ml) <sup>1</sup>	1 ml		
3 – 3.9	1 ½ tablets	2 ml		
4 4 0	<3 months: 1 ½ tablets	2.5 ml		
4 - 4.9	≥3 months: 2 tablets			
5 – 5.9	2 ½ tablets	3 ml		
6 - 7.9	3 tablets	1/ tablet or / m		
8 - 8.9	2 1/2 tablets	72 tablet 01 4 11		
9 – 9.9	5 72 (ablets	<sup>3</sup> / tablet or 6 n		
10 – 11.9	1 tablets	74 LADIEL OF O IT		
12 – 12.9	4 tablets			
13 – 14.9	4 ½ tablets	1 tablet or 8 m		
15 – 15.9	5 tablets			
16 - 16.9				
17 – 17.9	6 tablets	1 ½ tablets or 10		
18 – 19.9		1 /4 (00)003 01 10		
20 – 24.9	7 tablets	1 ½ tablets		
25 – 29.9		2 tablets		
30 – 34.9	HR	2 ½ tablets		
35 - 39.9	150/300 mg tablet	3 tablets		
40 - 49.9	3 tablets	3 ½ tablets		
≥50		4 tablets		
f ethionamide is o	out of stock, phone the hotline (0800 212 506)	for alternative regime		

nterruptions or ch reatment be exter nildren <2 years wi

encouraged to id large volume

required number of ogastric tube. If the r ith each dose.

thambutol 400 mg Administer requir

zinamide tablet to e as indicated in abo

namide tablet to a e as indicated in abo

### ORTICOST

nax 60 mg, daily f TB, intrathoracic nding brain oeder

## AXIS IN C

ts, children and a for the duration 5 years: 12.5 mg

**TB IN HI** including the on a DTG-con d be evalua

#### **ANTIRETROV** oughout TB treat 04 if VL not suppre men: Rifampicin de ils doubling the st tiretroviral Drug D darunavir/ritonav ed regimen: concentration ar : Super boosting wir twice daily as ose LPV/r tablets only in children who can swallow whole tablets (tablets must not be crushed, broken or chewed) after starting TE Boosted doses of ART should be continued for 2 weeks after completion of rifampicin-containing TB treatment treatment On nevirapine as part of HIV preventive therapy: Rifampicin reduces nevirapine levels. Consult with an expert



# **NEED HELP?**

Contact the TOLL-FREE National HIV & TB Health Care Worker Hotline

0800 212 506 / 021 406 6782 Call Me" to 071 840 1573



		www.mic.uct.ac.za								
		MONITORING RESPONSE TO TREATMENT								
VUUS STSTE		TYPE OF	FREQUENCY OF							
LDREN/ADOLESCENTS <16 YEARS			MONITORING	MON	ITORING					
MED DRUG-SUSCEPTIBLE VOUS SYSTEM TB / MILIARY TB tment: 6-9 months <sup>a</sup> days a week		Clinical	Marith	(	<ul> <li>Presence (and change) of TB symptoms</li> <li>Treatment adherence—review the patient treatment card, conduct pill count. At least 80% — ideally more—of all prescribed medication should be taken</li> <li>Adverse events— see table below</li> </ul>					
razinamide (Z): 35-45 mg/kg, aximum dose 2 g Z	Ethionamide (Eto) <sup>#</sup> : 17.5-22.5 mg/kg, maximum dose 1 g Eto	Target dose, range and maximum doses Formulation	(Children responding well will have resolution of symptoms and will	wonthi months every until com trea	y for first 2 , thereafter 2 months pletion of TB atment	<ul> <li>Weight gain—measure, plot on chart, and assess/interpret</li> <li>Review medication dosages and adjust according to weight</li> <li>If vaccinations are not up to date, catch-up vaccinations should be given</li> <li>Assessing treatment response in shortened regimen:</li> </ul>				
500 mg tablet (scored) OR	250 mg tablet (not scored) OR	Body weight	gain weight)			eligibility for treatment shortening table: stop TB treatment after 4 months <b>Inadequate clinical response:</b> extend treatment to a total of 6 months—also consider evaluation for DR-TB and non-TB related diseases (see section 14.5, p 70 of guideline)				
500 mg/8 ml suspension <sup>3</sup>	250 mg/8 ml suspension <sup>4</sup>	(kg)		Not rout mended in	inely recom- children with	Only repeat CXR if:				
ert advice	1.E ml	<2	Radiological	non-se asympton	vere TB or	<ul> <li>any clinical deterioration during TB treatment</li> <li>if there is no clinical improvement</li> </ul>				
2 ml	2 ml	3-3.9		during or	at the end of	<ul> <li>at the end of treatment for children with severe PTB, to assess for post-TB lung disease</li> </ul>				
2.5 ml	2.5 ml	4 – 4.9	Bacteriological	Bacteriological TB tr months		eatment or culture positive at baseline, repeat smear and/or culture as for adults (i.e. smear at 7 weeks and 5 Culture and DST at 8 weeks if smear still positive at week 7. If follow up tests are positive, discuss with the				
3 ml	3 ml	5 - 5.9 6 - 7.9	(Not routinely recommended in	hotline)						
2 tablet or 4 ml	½ tablet or 4 ml	8 - 8.9	children with good	<ul> <li>If smear</li> <li>TB-NAAT</li> </ul>	negative at ba testing should	seline in older children, do not repeat unless there is clinical deterioration d not be used to monitor response to treatment				
4 tablet or 6 ml	¾ tablet or 6 ml	9 - 9.9 10 - 11.9	clinical response)	• Consider smea		d culture if there is clinical deterioration or a new exposure to a source patient with DR-TB				
	1 tablet or 8 ml	12 - 12.9	Note: Pa	Note: Patients should be weighed regularly and the dose adjusted according to their current weight						
L tablet or 8 ml			MANAGEMENT OF COMMON ADVERSE DRUG REACTIONS							
tablets or 10 ml		17 - 17.9	Adverse reaction	Drug in	volved	Management				
1 ½ tablets	1 ½ tablets or 12 ml	18 - 19.9 20 - 24.9	Peripheral neuropath	/		Ensure patient is on pyridoxine and discuss the need for alternative treatment with an				
2 tablets	2 tablets or 16 ml	25 - 29.9	Pain in feet and/or gait	Isoniazid		expert. <b>Note:</b> Drug-induced peripheral neuropathy can be irreversible if the offending drug is				
2 ½ tablets 3 tablets	3 tablets or 20 ml	30 - 34.9 35 - 39.9	abnormality			If signs and/or symptoms: Stop TB treatment (ART and other benatotoxic drugs				
3 ½ tablets	3 ½ tablets or 28 ml	40 - 49.9				e.g. co-trimoxazole, if applicable) until the results of further investigations are available				
4 tablets cernative regimens	4 tablets or 32 ml	≥50	Hepatotoxicity or			<ul> <li>Check LFTs, INR and blood glucose</li> </ul>				
anges occurred, or in children with other significant immune nded to 9 months or longer. Discuss with an expert. ith miliary TB. For older children, do LP if there are CNS symptoms.			jaundice Signs and/or symptoms. Any jaundice, new onset vomiting,	Pyrazinamide, ethionamide, isoniazid, rifampicin		• Exclude other causes e.g. viral hepatitis For more details see section 14.4.1, p 67—69 of the guideline: <i>Clinical Guideline for the</i> <i>Diagnosis and Treatment of Drug-susceptible TB in Children and Adolescents in</i> <i>South Africa</i> , September 2024 and refer to the dosing chart in Annexure 1, p 47-52 in Clinical <i>management of rifampicin-resistant tuberculosis, updated clinical reference guide,</i>				
tablets and fractions of tablets in an amount of water (5-10 ml) and ecommended dose is 3 ml, disperse 1 tablet in 4 ml of water, administer g tablet to a fine powder, disperse in 8 ml of water to ed dose as indicated in chart, discard unused suspension. Make a new			vomiting, liver tenderness, enlarged liver or abdominal pain, evidence of liver failure (e.g. bleeding or encephalopathy)			<ul> <li>September 2023, or Drug-resistant-TB treatment dosing table for children 2024 on MIC website (www.mic.uct.ac.za) or SA HIV/TB Hotline app</li> <li>For cases of severe TB requiring stopping first-line TB drugs based on results of above investigations, start an adjusted TB treatment regimen with less hepatotoxic drugs usually a three-drug regimen of levofloxacin + ethambutol + linezolid (if Hb &gt;8). If any of these drugs are contra-indicated or unavailable or if the child has TBM/CNS TB/miliary TB, call the hotline to discuss an alternative/s &amp; ensure good CNS penetration.</li> <li>Once LFTs have normalised and asymptomatic, rechallenge TB treatment in hospital. Discuss details with the hotline (0800 212 506) or a specialist</li> </ul>				
fine powder, disperse in 8 ml of water to prepare a concentration of			Gastrointestinal disturbances	Ethionamide, rifam- picin, isoniazid, pyra- zinamide, ethambutol		Symptomatic treatment.				
EROID USE IN TB			Skin rash	Rifampic pyrazinai amide	in, isoniazid, mide, ethion-	Wild: Symptomatic treatment Severe (skin rash with blistering, mucosal involvement, systemic symptoms for example: feeling unwell, GIT symptoms, fever, respiratory symptoms, malaise, fatigue, achiness): stop all medicines. Once resolved, consider rechallenge of TB drugs in hospital. Discuss with hotline 0800 212 506				
lymphadenopathy w ma and TB pericardit	is.	Optic neuritis	Ethambutol		Rare side effect if dose remains <25 mg/kg/day. However, every complaint of visual disturbance should be taken seriously: stop ethambutol and refer for ophthalmologic evaluation. Optic neuritis is reversible if ethambutol is stopped promptly.					
HILDREN ON	DS-TB TREATME	NT	Joint pain Pyrazinamide			Give paracetamol 15 mg/kg (up to 1 g) 6 hourly as needed up to 5 days				
adolescents ≥ 8 year of TB treatment.	rs and children receiving hig	sh-dose INH (as	If TB symptoms recur of	during interr	ruption, reasses	<b>TREATMENT INTERRUPTION</b> ss the child or adolescent with a rapid molecular test and culture/DST to assess for drug resistance				
g/d (½ x 25 mg table	et); <b>≥5 years:</b> 25 mg/d (1 ta		Τ Γταμ ς	MANAGEMENT						
/ CO-INFECTED CHILDREN			Cumulative interruption <1 month on a four or 6-month		Add missed doses to the end of the relevant treatment phase					
and transitioned as a matter of urgency—see ART guidelines			regimen Cumulative interruption >1		Change to 6-month treatment. If the interruption is in the intensive phase, add missed doses to the end of the					
IRAL THERAPY (ART):			month on the 4-month regimen Cumulative interruption >1 month on 6-month regimen		Add missed doses to the relevant treatment phase					
ment. TB treatment should be started at standard doses. Assess ssed. Ensure patient is on cotrimoxazole prevention therapy. ecreases the concentration of DTG. Dose adjustment of DTG is			Interruption ≥2 months consecutively on the 4 6-month regimen	s or	Assign outcom bacteriologica restart a new picture and ov	ssign outcome as 'loss to follow-up'. Repeat full clinical assessment of the patient (including radiology and acteriological testing if available). Discuss with a clinician experienced in child and adolescent TB whether to estart a new treatment episode or monitor carefully for relapse. Factors to consider would be the clinical icture and overall adherence pattern. If unsure, restart a new treatment episode				
tandard ("unboosted oosing Chart for Child ir: Do not use with ri nd dosage adjustmer	r <sup>•</sup> ) dose of DTG by giving it ty Iren 2022 ifampicin. Consult the hotling nt required	health Department: Health REPUBLIC OF SOUTHAFRICA Department: Health REPUBLIC OF SOUTHAFRICA Department: Health REPUBLIC OF SOUTHAFRICA Department: Health Department: Health Department: Health Department: Health Department: Health Department: Health Department: Health Department: Health Department: Health Department: Health Department: Health Department: Health Department: Health Department: Health Department: Health Department: Health Department of Health, South Africa Available online: https://knowledgehub.health.gov.za/ elibrary/management -tuberculosis-children-and- adolescents								
with additional riton	avir powder: maintain standa	This publication was supported under funding provided by the Global Fund to Fight AIDS, Tuberculosis and Malaria through the National Department of Health of South Africa and the NDoH Pharmacovigilance Centre for Public Health Programmes. Its contents are solely the responsibility of the authors and do not necessarily represent								

the official views of the Global Fund or the National Department of Health of South Africa AFB = acid-fast bacilli; ART = antiretroviral therapy; CALHIV = children and adolescents living with HIV; CNS = central nervous system; CXR = chest X-ray; CSF = cere-brospinal fluid; DR-TB = drug-resistant tuberculosis; DS = drug susceptible; DST = drug susceptibility testing; DTG = dolutegravir; E = ethambutol; EPTB = extrapulmo-nary tuberculosis; Eto = ethionamide; FNA = fine-needle aspirates; GIT = gastrointestinal tract; H = isoniazid; Hb = haemoglobin; HIV = human immunodeficiency virus; INH = isoniazid; IRIS = immune reconstitution inflammatory syndrome; INR = international normalized ratio; LFTs = liver function tests; LP = lumbar puncture; LPV/r = lopinavir and ritonavir; PTB = pulmonary TB; TB-NAAT = TB nucleic acid amplification test; R = rifampicin; TB = tuberculosis; TBM = TB meningitis; VL = viral load; Z = pyrazinamide